
    Vendor: S000053  

 

Page 2 of 5  

  

  

  
  

  

Parts List    Hardware List (found in box 1)   

Part  Description  Box  Qty  Part  Description  Qty  

1  Headpost (L/R)  2  2  A  M6 x 20 mm JCBC Screw             16  

2  Footpost (L/R)  2  2  B  
M6 x 50 mm JCBC Screw              

4  

3  Headend  1  1  C  
M6 x 35 mm JCBC Screw              

6  

4  Footend  1  1  D  M6 Nut                                           10  

5  Side Support  3  2  E  
Double Slat Cap                           

11  

6  Side Frame  3  2  F  
Single Slat Cap                             

22  

7  Mid Support  3  1  G  
M8 x 50 mm JCBC Screw             

2  

8  Base Leg  1  3  H  M8 Nut                                           2  

9  Slat  4  22  **M4 & M5 Allen Key Supplied.   

  



    Vendor: S000053  

 

Page 3 of 5  

  

    

Step 1: Fix the headposts (1) to the headend (3) then attach the footposts (2) to the footend (4) using 

hardware part A.  

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
Step 2: Fix the side support (5) to the headposts (1) and footposts (2) using hardware part A.  

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
Step 3: Place the side frame (6) at the bottom of the side support (5) using hardware parts B and D 

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
   



    Vendor: S000053  

 

Page 4 of 5  

  

Step 4: Place the mid support (7) on top of both side frames (6) and secure using hardware parts G and H 

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
Step 5: Fit the base legs (8) to the mid support (7) according to the holes at the side and tightly secure 

using hardware parts C and D.  

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
Step 6: Adjust both of the side supports (5) into inner direction until the screws reach the end of the hole 

as shown. Tighten the screws for the side supports and the mid support.  

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
   



    Vendor: S000053  

 

Page 5 of 5  

  

Step 7: Press hardware part E into the mid support (7) then place hardware part F onto an end of every slat  

(9).  

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
Step 8: Place the slats (9) into hardware part E then press hardware part F firmly into the side supports (5). 

DO NOT use any power tools as this may damage the frame and will invalidate any claim.  

  
  

  

  

  


